

Pay as little as \$4 for the following prescriptions:

ALLERGIES & COLD AND FLU

Benzonatate 100mg cap
Loratadine 10mg tab
Promethazine DM syrup

ANTIBIOTIC TREATMENTS

Amoxicillin 125mg/5ml susp (80, 100 or 150ml bottle)
Amoxicillin 200mg/5ml susp* (50, 75 or 100ml bottle)
Amoxicillin 250mg/5ml susp (80, 100 or 150ml bottle)
Amoxicillin 400mg/5ml susp* (50, 75 or 100ml bottle)
Amoxicillin 250mg cap
Amoxicillin 500mg cap
Cephalexin 250mg cap
Cephalexin 500mg cap
Ciprofloxacin 250mg tab
Ciprofloxacin 500mg tab
Penicillin VK 250mg tab
Penicillin VK 125mg/5ml susp (200ml bottle)
Penicillin VK 250mg/5ml susp (100ml bottle)
SMZ-TMP 200mg-40mg/5ml susp*
SMZ-TMP 400mg-80mg tab

ARTHRITIS & PAIN

Allopurinol 100mg tab
Baclofen 10mg tab*
Cyclobenzaprine 5mg tab
Dexamethasone 0.5mg tab
Dexamethasone 0.75mg tab
Dexamethasone 4mg tab
Diclofenac DR 75mg tab*
Ibuprofen 100mg/5ml susp*
Ibuprofen 400mg tab
Indomethacin 25mg cap*
Meloxicam 7.5mg tab
Naproxen 375mg tab*

ASTHMA

Albuterol 2mg tab
Albuterol 4mg tab
Albuterol 2mg/5ml syrup
Albuterol 0.083% nebulizer soln* (25x3ml vials)
Ipratropium 0.02% nebulizer soln* (25x2.5ml vials)

CHOLESTEROL

Lovastatin 10mg tab
Lovastatin 20mg tab*

DIABETES

Glimepiride 1mg tab
Glimepiride 2mg tab
Glimepiride 4mg tab
Glipizide 5mg tab
Glipizide 10mg tab*
Glyburide 2.5mg tab
Glyburide 5mg tab (blue)
Glyburide 5mg tab (green)
Glyburide, micronized 3mg tab
Glyburide, micronized 6mg tab
Metformin 500mg tab
Metformin 850mg tab
Metformin 1000mg tab*
Metformin 500mg ER tab*

EAR HEALTH

Antipyrine/Benzocaine otic* (15ml bottle)

FUNGAL INFECTIONS

Fluconazole 150mg tab
Nystatin cream* (15gm tube)
Nystatin cream* (30gm tube)
Terbinafine 250mg tab*

GASTROINTESTINAL HEALTH

Cimetidine 800mg tab*
Cytra2 solution
Dicyclomine 10mg cap
Dicyclomine 20mg tab
Famotidine 20mg tab
Lactulose syrup*
Metoclopramide 10mg tab
Metoclopramide syrup
Promethazine 25mg tab*
Promethazine plain syrup*
Ranitidine 150mg tab
Ranitidine 300mg tab

GLAUCOMA & EYE CARE

Atropine Sulfate 1% op. soln* (5ml bottle)
Erythromycin op. ointment (3.5gm tube)*
Gentak 0.3% op. soln
Gentamicin 0.3% op. soln (5ml bottle)
Levobunolol 0.5% op soln (5ml bottle)
Neomycin/Polymyxin/Dexamethasone 0.1% op. ointment* (3.5gm tube)
Neomycin/Polymyxin/Dexamethasone 0.1% op. susp* (5ml bottle)
Pilocarpine 1% op. soln* (15ml bottle)
Pilocarpine 2% op. soln* (15ml bottle)
Polymyxin Sulfate/TMP op. soln* (10ml bottle)
Sulfacet Sodium 10% op. soln* (15ml bottle)
Timolol Maleate 0.25% op. soln (5ml bottle)
Timolol Maleate 0.5% op soln (5ml bottle)
Tobramycin 0.3% op. soln (5ml bottle)

HEART HEALTH & BLOOD PRESSURE

Atenolol-Chlorthalidone 100mg
Atenolol 25mg tab
Atenolol 50mg tab
Atenolol 100mg tab
Benazepril 5mg tab
Benazepril 10mg tab
Benazepril 20mg tab
Benazepril 40mg tab
Bisoprolol-HCTZ 2.5mg-6.25mg tab
Bisoprolol-HCTZ 5mg-6.25mg tab
Bisoprolol-HCTZ 10mg-6.25mg tab
Bumetanide 0.5mg tab
Bumetanide 1mg tab
Carvedilol 3.125mg tab
Carvedilol 6.25mg tab
Carvedilol 12.5mg tab
Carvedilol 25mg tab
Clonidine 0.1mg tab
Clonidine 0.2mg tab
Enalapril-HCTZ 5mg-12.5mg tab
Enalapril 2.5mg tab
Enalapril 5mg tab
Enalapril 10mg tab*
Enalapril 20mg tab*
Furosemide 20mg tab
Furosemide 40mg tab
Furosemide 80mg tab
Guanfacine 1mg tab
Hydralazine 10mg tab
Hydralazine 25mg tab
Hydrochlorothiazide(HCTZ)12.5mg cap
Hydrochlorothiazide (HCTZ) 25mg tab
Hydrochlorothiazide (HCTZ) 50mg tab
Indapamide 1.25mg tab
Indapamide 2.5mg tab
Isosorbide Mononitrate 30mg ER tab*
Isosorbide Mononitrate 60mg ER tab*
Lisinopril-HCTZ 10mg-12.5mg tab
Lisinopril-HCTZ 20mg-12.5mg tab*
Lisinopril-HCTZ 20mg-25mg tab*
Lisinopril 2.5mg tab
Lisinopril 5mg tab
Lisinopril 10mg tab
Lisinopril 20mg tab
Methyldopa 250mg tab*
Metoprolol Tartrate 25mg tab
Metoprolol Tartrate 50mg tab
Metoprolol Tartrate 100mg tab*
Propranolol 10mg tab
Propranolol 20mg tab
Propranolol 40mg tab
Propranolol 80mg tab
Sotalol HCL 80mg tab*
Spironolactone 25mg tab*
Terazosin 1mg cap
Terazosin 2mg cap
Terazosin 5mg cap
Terazosin 10mg cap
Triamterene-HCTZ 75mg-50mg tab
Triamterene-HCTZ 37.5mg-25mg tab

Verapamil 80mg tab
Verapamil 120mg tab
Warfarin 1mg tab
Warfarin 2mg tab
Warfarin 2.5mg tab
Warfarin 3mg tab
Warfarin 4mg tab
Warfarin 5mg tab*
Warfarin 6mg tab
Warfarin 7.5mg tab
Warfarin 10mg tab

MENTAL HEALTH

Amitriptyline 10mg tab
Amitriptyline 25mg tab
Amitriptyline 50mg tab
Amitriptyline 75mg tab
Amitriptyline 100mg tab
Benztropine 2mg tab
Buspirone 5mg tab
Buspirone 10mg tab*
Carbamazepine 200mg tab*
Citalopram 20mg tab
Citalopram 40mg tab
Fluoxetine 10mg tab*
Fluoxetine 10mg cap
Fluoxetine 20mg cap
Fluoxetine 40mg cap
Fluphenazine 1mg tab
Haloperidol 0.5mg tab
Haloperidol 1mg tab
Haloperidol 2mg tab
Haloperidol 5mg tab
Lithium Carbonate 300mg cap*
Nortriptyline 10mg cap
Nortriptyline 25mg cap
Paroxetine 10mg tab*
Paroxetine 20mg tab*
Prochlorperazine 10mg tab
Trazodone 50mg tab
Trazodone 100mg tab
Trazodone 150mg tab
Trihexyphenidyl 2mg tab

SKIN CONDITIONS

Gentamicin 0.1% cream (15gm tube)
Gentamicin 0.1% ointment (15gm tube)
Hydrocortisone 1% cream (28.35-30g tube)
Hydrocortisone 2.5% cream (30gm tube)
Silver Sulfadiazine 1% cream* (50gm tube)
Triamcinolone 0.025% cream (15gm tube)
Triamcinolone 0.025% cream (80gm tube)
Triamcinolone 0.1% cream (15gm tube)
Triamcinolone 0.1% cream (80gm tube)
Triamcinolone 0.1% ointment (15gm tube)
Triamcinolone 0.1% ointment (80gm tube)
Triamcinolone 0.5% cream (15gm tube)

VIRUSES

Acyclovir 200mg cap

VITAMINS & NUTRITIONAL HEALTH

Folic Acid 1mg tab
Mag 64 64mg tab*
Magnesium Oxide 400mg tab
Prenatal Plus qty 30*
Sodium Fluoride .25mg chewable* (120ct bottle)

WOMEN'S HEALTH

Estradiol 0.5mg tab
Estradiol 1mg tab
Estradiol 2mg tab
Medroxyprogesterone Acetate 2.5mg tab
Medroxyprogesterone Acetate 5mg tab
Medroxyprogesterone Acetate 10mg tab

OTHER MEDICAL CONDITIONS

Chlorhexidine Gluconate 0.12% soln (473ml bottle)
Isoniazid 300mg tab
Lidocaine 2% viscous solution (100ml bottle)
Megestrol 20mg tab*
Phenazopyridine 100mg tab*
Prednisone 2.5mg tab*
Prednisone 5mg tab*